
CONFIDENT BILBERRY, TRIVANDRUM

CUBE TEST RESULT

SL NO DESCRIPTION

7 DAYS 28 DAYS 7 DAYS 28 DAYS

1 14/10/19 M 25 16.66 25 19.25 28.14

2 17/10/19 M 35 23.33 35 25.55 37.77

DATE OF 
CASTING
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CHARACTERISTIC 
COMPRESSIVE 

STRENGTH (N/mm2)

6th Floor Slab

7th  Floor Column 




	Sheet1

